NEW HOURS
812-944-1643

8am-6pm Weekdays
Sir: Visa Mastercard
Accepted

Thanks for your recent parts purchase. Keep in mind that | have the largest inventory of new,
reproduction and used parts for All Terrain Vehicles around. Most of my parts are for
machines

that are equipped with Borg Warner T-20 or Argo transmissions.

| have a large inventory of Borg Warner T-20 parts. Most Clutchs in stock at all times.
Wheel adapters, Wheels and Tires.

Have available the largest stock of new parts for the ATTEX machine
Check out my web site called ROUTEGxX6 its address: www.route6x6.com
My phone number is 812-944-1643 afternoon calls are best.

My email address: richard@route6x6.com

Thanks Richard Clark 4846 Quarry Rd  New Albany !N 47150 USA



V000}F 8 00FL ‘00LL ‘000L
ST13dOon
O071VLVOD




scl'a\'ﬂbler Inc. .

126 SOUTH MAIN STREET GENODA, OHIO, 43430 PHONE (419) 855-3800

WARRANTY POLICY

SCRAMBLER INC., warrants each vehicle manufactured by it to be free from defects in material and work-
manship for a period of 90-days from the date of purchase. We will, through our dealer, organizations,
replace free of charge, any defective part F.O.B. the factory.

PROVIDING:

1. The factory copy of the warranty card has been completed and returned to the factory
within ten days from purchase date.

2. The equipment has not previously been repaired or altered so as to effect its operation,
or has not been damaged due to accident, misuse or neglect.

This warranty applies to the warranty card registration only.

This warranty shall not apply to engines, tires* nor the axles as to bending, and all sprockets and
chains, the life and conditions of these parts being almost entirely dependent upon proper adjustment
and use by the owner.

'NOTE: Any vehicle that is used for competitive racing will not be covered by warranty,v‘unless specifi-
cally authorized, in writing, by the factory. - :

There are no warranties which extend beyond the description on the face hereof*. . 'No other warranty,

whether expressed or implied, shall exist in connection with the sale or use of any vehicle‘mangfactyred
by this company. ) :

* For engine service, contact the engine manufacturer’s local service headquarters. -

* For warranty service on tires, follow the procedures outlined in the tire warranty.”

Customer requesting warranty must present warranty card or bill of sale to authorized dealer who will
determine if request falls within the warranty period.

1. Performing Warranty Service (Dealer)
A. Dealer will inspect and repair equipment.
B. Replace, no charge, ail parts which are found to be defective.
C. Charge the customer for the replacement of parts which aré nof included under warranty.
D. When in doubt as to whether the repairs are covered by warranty, thé cus;tomer should be

charged with the under-standing that a warranty claim will be submitted by the dealer
with appropriate information and recommendation to the factory.

Manufacturers of All Terrain Vehicles and Leisure Time Products



RSN

TABLE OF CONTENTS
Axles, Chains and Mounting ...........cciviveeetccorccnrasonnass 2,3
Body, Rear Seat, EfC. ... ....c.ciiiiiiinemerenncenioocososssnsnsnns 4,5
Clutch ShaftandMounting ...........c.ciiiiiirrireecnsocararnanns 6,7
Engineand MouNting ........c.cuvetiiievecnononsanasoncsanoesans 8,9
Fuel Tank and MouNting .......cc0iivevenrnenrnoncrocnennsesnaeans 10, 1
JackshaftandMounting ........... ... ittt rirernenenns 12,13
Acceleratorand Mounting .. .......cciiiiiriinnerenerorsosasannans 14, 15
Ignitionand Choke Control  ..........c.ciiiiiiiiiirineennenenoannns 16,17
Lightsand MOUNEING . ....ivetiiiienenerennrnoenerroneasanncanss 18, 19
MufflerandMounting ..........cciieiiitrerrneeenncacsssonsananes 20,21
BrakesandMounting ...............c0ciennnnn eretaetaansanesee 22,23
SteeringandMounting ...........c.iiiitiiiriiennraaiaaaaas 24,25, 26, 27
Tiresand MoUNtING . ..........0iitiiiinneneneenocnnceonannnasanes 28,29
Floorand FrontSeat .............c.ciiiitiiiiiiniernnnneennnnonens 30, 31
Slave Cylinder Assemblies ......... ittt rennnesreasonanns 32,33
Master Cylinder Assemblies . ...........ccieeeverncraaccnaantonnsan 34,35
Miscellaneous and Optional Equipment ..............cciiiiiiivennns 36



AXLES, CHAINS & MOUNTING

Model 1100 & 1400
REF. | PART NO. T
NO. NO. DESCRIPTION REQ'D. g
1 102115 Axle - Front & Rear 4
2 102201 Axle - Center 2
3 910023 Bearing Retainer 6
4 910011 Bearing 6
6 900254 Snap Ring 6
6 916010 Bearing Seal 6
7 102106 Plate - Rear 1
8 102118 Support - Engine Frame 1
9 102105 Plate - Front & Center 2
10 102104 Support - Center 3
1 900022 5/16-18 x 1”” Hex Head Cap Screw 42
12 800527 5/16"* Brass Washer - Large 18
13 900406 5/16-18 Nylok Nut 54
14 900023 5/16-18 x 3/4” Hex Head Cap Screw 12
15 900525 5/16" Plain Washer 12
16 102410 Spacer 6
17 910001 Flange - Inner 6
18 910002 Gasket 6
19 910029 Bearing 6
20 910000 Flange - Outer 6
21 910012 Seal 6
22 800038 Grease Fitting 6
23 800526 5/16" Brass Washer - Small 24
24 1025056 Wheel Hub 6 2
25 900025 5/16"” x 2-1/2° Roll Pin 12 ;&f
26 105501 Chain Assembly - Center to Front 2
27 105502 Chain Assembly - Jackshaft to Center 2
28 105503 Chain Assembly - Jackshaft to Rear 2
29 105504 Chain Assembly - Clutch to Jackshaft 2
30 101152 Adjusting Bracket Assembly 2
31 105507 Connecting Link As Required




o o



BODY, REAR SEAT, ETC.
Model 1100 & 1400

REF. | PART NO.
NO. NO. DESCRIPTION REQ’'D!
1 111001 Lower Body - Drilled (Specify Color) — Model 1100 Only 1
1 141001 Lower Body - Drilled (Specify Color) — Model 1400 Only 1
2 101004 Trough 1
3 101005 Moulding - Trough 1
4 900067 Rivet 121
5 101113 Drain Insert 2
6 800001 11/16” 1.D. x 1-1/4” 0.D. x 16 Ga. Flat Washer 4
7 900094 3/8” N.P.T. Lock Nut 2
8 900083 Drain Plug 2
9 800516 #8 Finish Washer 8
10 101253 Decal - Action-Age 1
1 103008 Adaptor - Heat Hose 1
12 101256 Decal - Caution Chain 1
13 111002 Upper Body - Drilled (Specify Color) — Model 1100 Only 1
13 141002 Upper Body - Drilled (Specify Color) — Mode! 1400 Only 1
14 101120 Channel 1
15 900016 ##8-32 Esna Nut 8
16 800062 ##8-32 x 3/4" Oval Head Machine Screw 8
17 900138 Staple 24
18 101110 Grill 1
19 800085 Release Stud 4
20 900086 Special Lock Washer 4
21 900087 Release Receptacle 4
22 900088 Receptacle Nut 4
23 101108 Moulding - Dash 1
24 800068 Rivet 2
25 107537 Filler Neck Gromet 1
26 101264 Decal - Dash 1
27 101121 Moulding - Rear Seat 3
28 101119 Strap 1
29 800406 5/16-18 Nylok Nut 2
30 101257 Decal - Caution Water 1
31 101258 Decal - Scrambler 2
32 900022 5/16-18 x 1" Hex Head Cap Screw 2
33 101125 Moulding - Body 1
34 101105 Seat - Rear 1
35 101109 Moulding - Rear Seat 1
36 101112 Moulding - Rear Seat 2
37 101116 Lower Clip 2
38 101123 Upper Clip - L.H. 1
39 101124 Upper Clip - R.H. 1

NOTE: See Page 30 for Floor & Front Seat.







CLUTCH SHAFT & MOUNTING
Model 1100 & 1400

REF.| PART NO. %

NO. NO. DESCRIPTION REQ'D. oo
1 104001 Clutch Shaft 1
2 900021 Woodruff Key 1
3 103503 Driven Pulley 1 :
4 900040 Locking Collar W/Set Screw 2 §
5 800020 Locking Collar W/Set Screw 2 !
6 104015 Support Weldment R.H. 1
7 104016 Support Weldment L.H. 1 $
8 900041 1-5/16"” 1.D. x 2-1/8" O.D. x 16 Ga. Fiat Washer 2 ;
9 910026 Bearing 2 :

10 910031 Spacer 2 :

1 910030 Bearing Retainer 2 i

12 900660 7/16-14 x 1” Hex Head Cap Screw 4

13 800403 7/16-14 Esna Nut 4

14 104050 Drive Disk Assembly 2

15 800106 3/16" x 1-1/4” Roll Pin 2

. 16 104070 Brake Spring — Model 1100 Only ‘2

17 104003 Driven Disk Weldment 2

18 910017 Bearing 2

19 910018 Bearing 2

20 104042 Brake Arm Assembly 2

21 900253 Snap Ring 4

22 910013 Bearing Retainer 4

23 104010 Clutch Lever 2

24 104044 Bushing 4

25 910021 Bearing 2

26 800631 5/16-18 x 1-1/4"” Hex Head Cap Screw 4

27 800401 5/16-18 Esna Nut 8

28 900042 1-1/32” 1.D. x 1-1/2” 0.D. x 16 Ga. Flat Washer 4

29 900302 Adjusting Ring As Required

30 900252 Snap Ring 2

31 900043 17/321.D.x 1" 0.D. x 16 Ga. Flat Washer 4

32 800301 Adjusting Ring As Required

33 00105 1/8"" x 3/4” Roll Pin 2

34 104005 Clutch Rod 2

35 900104 1/8” x 2*° Roll Pin 4

36 104088 Clutch Spring 2

37 900044 13732 1.D. x 11/16" 0.D. x 12 Ga. Flat Washer 2

38 900402 3/8-16 Esna Nut 2

39 103504 Drive Belt 1

40 104002 Cross Bar — Model 1100 Only 1

41 900023 5/16-18 x 3/4" Hex Head Cap Screw 6

42 104043 Lining - Brake Arm Assembly 8

43 104040 Lining - Drive Disk Assembly 24







ENGINE & MOUNTING
Model 1100 & 1400

REF.| PART NO.
NO. NO. DESCRIPTION REQ’D.
1 113500 Engine - 8 H.P. Electric Start 1
2 103502 Drive Pulley 1
3 900039 Key - 1/8” x 1/4”" x 2-1/2" 1
4 800002 7/16” External Tooth Lock Washer 1
5 103505 Retainer 1
6 800661 7/16-14 x 2-1/2" Hex Head Cap Screw 1
7 103006 Mounting Frame 1
8 900056 5/16-18 x 1-3/4" Hex Head Cap Screw 4
9 900401 5/16-18 Esna Nut 5
10 103010 Spacer Bar 1
1 103007 Hood - Heat Exhaust 1
12 900022 6/16-18 x 1" Hex Head Cap Screw 2
13 9800525 * 5/16" Plain Washer 2
14 900099  1/4-20 x 1-1/4" Hex Head Cap Screw 2
15 900523 1/4” Plain Washer 2
16 103009 Hose - Heat Exhaust 1
17 900632 5/16-24 x 13/16" Oval Head Machine Screw 2
18 800525 5/16" Plain Washer 2
19 900404 5/16-24 Esna Nut 2
20 103014 Brace Angle 1
21 900028 5/16-18 x 4-1/2" Hex Head Cap Screw 1
22 800022 5/16-18 x 1" Hex Head Cap Screw 1
23 900569 7/16" Flat Washer 1
24 103015 Brace Stand 1
25 103016 Spacer 1
26 900112 5/16" Split Lock Washer 1

®

T Lotk $ 00 8 b o £ bR S s







FUEL TANK & MOUNTING
Model 1100 & 1400

REF. | PART NO.
NO. NO. DESCRIPTION REQ'D.
1 1075632 Fuel Tank 1
2 107551 Filter Cap 1
3 900065 3/4" 1.D. x 2-1/4" 0.D. x 1/8" Thick 1
4 107539 Fuel Shut Off Valve 1
5 900216 Fitting 1
6 800124 Vent Fitting 1
7 107580 Vent Tubing 1/4” 0.D. by 15" Length 1
8 900051 Clamp 1
9 900067 Rivet 1
10 107570 Channel 1
1" 900007 5/16-18 x 3/4” Round Head Machine Screw 2
12 800525 5/16" Plain Washer 2
13 900406 5/16-18 Nylok Nut 8
14 107571 Upper Strap 2
15 107572 Lower Strap 2
16 800023 5/16-18 x 3/4’' Hex Head Cap Screw 6
17 900239 1/4-20 x 2-1/2" Carriage Bolt 2
18 900006 1/4-20 Esna Nut 2
19 107573 Fuel Shut Off Valve 1
20 107583 Fuel Tubing 1/2” O.D. by 12" Length 1
21 900211 Clamp 4
22 107574 Fuel Tubing 1/2” 0.D. by 85" Length 1
23 900212 Clip 5
24 107575 Fuel Pump 1
25- 800218 Fitting 1
26 107578 Fuel Tubing 5/16” 0.D. by 34" Length 1
27 800119 Tee Fitting 1
28 107579 Fuel Tubing 5/16” 0.D. by 132" Length 1
29 800115 Tube Clamp 5
30 107585 Vacuum Tubing 1/2” 0.D. by 23" Length 1
31 900128 3/8"” N.P.T. Fitting 1
32 106224 Cross Channel — Model 1400 Only 1
33 106231 Cross Angle — Model 1400 Only 1
34 104044 Bushing — Model 1400 Only 2
35 900406 5/16-18 Nylok Nut — Model 1400 Only 6
36 900023 5/16-18 x 3/4” Hex Head Cap Screw — Model 1400 Only 4
37 800527 5/16" Brass Washer - Large — Model 1400 Only 2
38 900631 5/16-18 x 1-1/4” Hex Head Cap Screw — Model 1400 COnly 2
39 106283 Side Brace — Model 1400 Only 2

10

RS
i
m;:’B
PR



1



JACKSHAFT & MOUNTING

Mode! 1100 & 1400
REF. | PART NO.
NO. NO. DESCRIPTION REQ'D.
1 104511 Jackshaft 1
2 104604 Sprocket 2
3 910011 Bearing 2
4 910027 Bearing 4
5 900096 Bearing Spacer 2
6 900097 13/32” 1.D. x 31/32” O.D. x 16 Ga. Flat Washer 2
7 104612 Strap 2
8 104610 Bushing 2
9 900524 Snap Ring 2
10 800632 5/16-24 x 13/16” Oval Head Machine Screw 4
1" 900525 5/16" Plain Washer 4
12 900404 5/16-24 Esna Nut 10
13 900629 5/16-24 x 4°° Hex Head Cap Screw W/2'' Thread 2
14 104607 Body Bracket 2
15 9800650 5/16-18 x 1-1/4" Hex Head Cap Screw 2
16 900525 6/16’ Plain Washer 2
17 900401 5/16-18 Esna Nut 2
18 104608 Angle Bracket 2
19 800098 Spacer 2
20 900036 5/16-18 x 2-1/2” Hex Head Cap Screw W/2-1/4" Thread 4
21 900022 5/16-18 x 1" Hex Head Cap Screw 2
22 900023 5/16-18 x 3/4"" Hex Head Cap Screw 4
23 800527 5/16" Brass Washer - Large 2
24 900406 5/16-18 Nytok Nut 6
25 | 900526 5/16" Brass Washer - Small 4

12




13



ACCELERATOR & MOUNTING

Model 1100 & 1400
REF. | PART NO.
NO. NO. DESCRIPTION REQ'D.
1 106501 Accelerator Pedal 1
2 106502 Mounting Bracket 1
3 106503 Return Spring 1
4 900005 1/4-20 x 2-3/4’" Hex Head Cap Screw 1
5 900006 1/4-20 Esna Nut 2
6 800007 5/16-18 x 3/4" Round Head Machine Screw 2
7 900529 5/16" Plain Washer 2
8 900406 5/16-18 Nylok Nut 2
9 900004 Cable Swivel Body 4
10 800003 #£8/32 x 1/4” Filtister Head Machine Screw 6
1 106504 Cable Housing 1
12 106505 Cable 1
13 900010 Clamp Plate 1
14 900009 Cable Clamp 1
15 800011 #£10/24 x 3/4” Round Head Machine Screw 2
16 800012 ##10 Brass Washer 2
17 900013 ##10/24 Esna Nut 3
18 900051 Clamp 3
19 900067 Rivet 3
20 900078 Cable Clip 1
21 900079 3/16" Conduit Nut 1
22 900018 1/4-20 x 1" Hex Head Cap Screw 1
23 106508 Step Bushing 1
24 106507 Lever 1
25 | 106510 Spring 1
26 900084 #£10/24 x 1" Hex Head Cap Screw 1
27 900408 # 10/24 Hex Nut 1

14

e bk A e b b 400

ke s mam ek e



15



IGNITION & CHOKE
Model 1100 & 1400

REF. | PART NO.
NO. NO. DESCRIPTION REQ'D.
1 126520 Choke Control Assembly 1
2 800072 #4-40 x 1/2"” Round Head Machine Screw 2
3 900073 #4-40 Esna Nut 2
4 900051 Clamp 2
5 900067 Rivet 2
6 106522 Wiring Harness 1
7 126565 Fuse 1
8 106556 Starter Cable 1
9 106555 Battery Cable - Negative 1
10 106558 Battery Cable - Positive 1
1" 900014 Wire Clamp 1
12 900076 1/4-20 Wing Nut 2
13 107512 Strap 1
14 900006 1/4-20 Esna Nut 4
15 107413 Ignition Switch 1
16 900180 #10-24 x 1/4" Round Head Machine Screw 1
17 800187 3/16" Internal Tooth Lock Washer 1
18 900563 1/2"* Wrought Washer 1
19 800164 9/16-24 Hex Lokc Nut 1
20 107461 Ignition Key (Set of 2) 2
21 900095 Wire Tie 6
22 900115 Tube Clamp 1
23 107417 Solenoid 1
24 900091 1/4-20 x 1/2" Hex Head Cap Screw W/Nylok 2
25 107528 Battery Pad 1
26 900177 #10-32 Hex Nut 1
27 900525 5/16" Plain Washer 4
28 900404 5/16-24 Esna Nut 2
29 107515 Battery A 1
30 900406 5/16-18 Nylok Nut 3
31 107505 Battery Holder 1
32 800222 1/4-20 x 4"’ Carriage Bolt 2
33 107525 Battery Bracket 1
34 900024 5/16-18 x 1"’ Round Head Machine Screw 2
35 900023 5/16-18 x 3/4’ Hex Head Cap Screw 1
36 900523 1/4" Plain Washer 1
37 900006 1/4-20 Esna Nut 1

16




17



LIGHTS & MOUNTING

Model 1100 & 1400
REF.| PART NO.
NO. NO. DESCRIPTION REQ’
1 107457 Headlight Assembly (Includes items 5,6 & 7) 2
2 900100 #8 x 1-1/4” Phillips Oval Head Machine Screw 4
3 800060 Speed Nut 4
4 108348 Front Support 1
5 107603 Retainer 2
6 107502 Headlight Rim 2
7 107523 Sealed Beam Unit 2
8 900406 5/16-18 Nylok Nut 1
9 107513 Wiring Harness 1
10 107516 Wiring Harness 1
1" 900014 Wire Clamp 1
12 900067 Rivet 1
13 800114 U Bolt 1
14 900407 5/16-18 Hex Nut 1
15 900113 Cap Plate 2

18

)
)
i
1



- e

LIGHTS & MOUNTING

Model 1100 & 1400
REF.| PART NO.
NO. NO. DESCRIPTION REQ’'D.
1 107457 Headlight Assembly (includes Items 5, 6 & 7) 2
2 900100 #8 x 1-1/4” Phillips Oval Head Machine Screw 4
3 900060 Speed Nut a4
4 108348 Front Support 1
5 107503 Retainer 2
6 107502 Headlight Rim 2
7 107523 Sealed Beam Unit 2
8 800406 5/16-18 Nylok Nut 1
9 107513 Wiring Harness 1
10 107516 Wiring Harness 1
1 900014 Wire Clamp 1
12 900067 Rivet 1
13 900114 U Bolt 1
14 900407 5/16-18 Hex Nut 1
15 900113 Cap Plate 2

18




6l




MUFFLER & MOUNTING
Mode! 1100 & 1400

REF. | PART NO.
NO. NO. DESCRIPTION REQ'D.
1 107003 Nipple 1
2 900102 3/4-14 N.P.T. Nut 1
3 107002 Ftex Tube 1
4 107004 Bar 1
5 107005 Insulator 1
6 900110 Exhaust Pipe Clamp Assy. 2
7 900109 5/16-18 Self Locking Nut 4
8 107001 Muffler 1
9 107008 Tube 1
10 900030 1/4-20 x 3-1/4" Hex Head Cap Screw 1
1" 900409 1/4-20 Self Locking Nut 1
12 107009 Flange 1
13 107010 Gasket 1
14 800007 5/16-18 x 3/4” Round Head Machine Screw 4
15 900525 6/16" Plain Washer 4
16 800406 5/16-18 Nylok Nut 4
17 800112 5/16" Split Lock Washer 4

20

G iE e e e A h e e e



¥4




BRAKES & MOUNTING
Mode! 1100 Only

REF. | PART NO.
NO. NO. DESCRIPTION REQ’D.
1 108300 Brake Master Cylinder Assembly (See Page 34) 1
2 800123 Vent Tee 1
3 108305 Pressure Tubing 3/16" O.D. by 77" Length 1
4 108320 Channel 1
5 108321 Strap 2
6 900056 6/16-18 x 1-3/4”" Hex Head Cap Screw 2
7 900401 5/16-18 Esna Nut 4
8 108322 Angle 1
9 900023 5/16-18 x 3/4" Hex Head Cap Screw 1
10 108360 Spring Retainer Bracket 1
11 106510 Spring 1
12 108310 Actuating Rod 1
13 108307 Brake Pedal 1
14 900103 1/4-20 x 2'* Hex Head Cap Screw 1
15 900006 1/4-20 Esna Nut 1
16 800104 1/8 x 2" Roll Pin 2
17 900022 6/16-18 x 1" Hex Head Cap Screw 3
18 900051 Clamp 2
19 900067 Rivet 1
20 108340 Brake Slave Cylinder Assembly - R.H. (See Page 32) 1
21 108341 Brake Slave Cylinder Assembly - L.H. (See Page 32) 1
22 900011 #:10-24 x 3/4" Round Head Machine Screw 1
23 900013 =#10-24 Esna Nut 1
24 108334 Pressure Tubing 3/16" 0.D. by 27" Length 1

22




€¢

9l

-

\
/
T N
\
\
\
// .,
/ -t
\ © |
\

\
\

N

yuey |ang oss/

o oo



STEERING & MOUNTING

Model 1100 Only
REF. | PART NO.
NO. NO. DESCRIPTION REQ'D.
1 106233 Steering Master Cylinder Assembly (See Page 34) 2
2 106259 Pressure Tubing 3/16” 0.D. by 85’ Length 2
3 106234 Vent Tubing 1/4"° 0.D. by 14" Length 1
4 106286 Vent Tubing 1/4 O.D. by 12" Length 1
5 106228 Actuating Rod Assembly 1
6 106227 Support 1
7 106261 Plate 1
8 800068 Rivet 2
9 106224 Cross Channel ]
10 101115 Pad 2
11 900067 Rivet 4
12 106231 Cross Angle 1
13 900056 5/16-18 x 1-3/4’" Hex Head Cap Screw 3
14 800401 5/16-18 Esna Nut 1
16 800057 5/16-18 x 2" Hex Head Cap Screw 3
16 106212 Steering Column 1
17 106290 Flange Bearing, Upper 1
18 106291 Flange Bearing, Lower 1
19 900050 5/16” U.S.S. Flat Washer 4
20 800631 5/16-18 x 1-1/4" Hex Head Cap Screw 4
21 106280 Steering Wheel 1
22 900395 Acorn Nut 3
23 900091 1/4-20 x 1/2" Hex Head Cap Screw W/Nylok 3
24 900515 1/4” Split Lock Washer 3
25 . 900107 5/16-18 x 1-1/2” Hex Head Cap Screw 1
26 106281 Steering Column Extension 1
27 900055 3/8-16 x 2" Step Bolt 1
28 900563 1/2"" Wrought Washer 1
29 106285 Spacer 1
30 106211 Bushing 1
31 900402 3/8-16 Esna Nut 1
32 106283 Side Brace 2
33 900023 5/16-18 x %" Hex Head Cap Screw 4
34 900527 5/16" Brass Washer - Large 2
35 900406 5/16-18 Nylok Nut 4
36 900130 Elbow 1
37 106300 Bracket 1
38 106327 Bottle Assembly 1
39 106304 Retainer Ring 1
40 900076 1/4-20 Wing Nut 1
41 107580 Vent Tubing 1/4” O.D. x 15” Length 1
42 106270 Steering Slave Cylinder Assembly L.H. (See Page 32) !
43 106271 Steering Slave Cylinder Assembly R.H. (See Page 32) 1
44 106256 Spacer Block 1
45 800051 Clamp 6
46 900067 Rivet 6
47 900124 Vent Fitting 1
48 900123 Vent Tee 1

24




T4




STEERING & MOUNTING
Model 1400 Only

REF. | PART NO.
NO. NO. DESCRIPTION REQ'D.
1 106321 Steering Master Cylinder Assembly (See Page 34) 2
2 900124 Vent Fitting 2
3 106310 Pressure Tubing 3/16" O.D. by 10’ Length 2
4 106312 Cylinder Mount 1
5 800033 3/8-16 x 1-1/4" Hex Head Cap Screw 2
6 900569 7/16" Flat Washer 2
7 800402 3/8-16 Esna Nut 2
8 200056 5/16-18 x 1-3/4” Hex Head Cap Screw 4
9 900401 5/16-18 Esna Nut 8
10 106311 Lever Channel 2
11 9800023 5/16-18 x 3/4” Hex Head Cap Screw 4
12 900406 5/16-18 Nylok Nut 4
13 900031 1/4-20 x 4-1/2"" Hex Head Cap Screw 1
14 900006 1/4-20 Esna Nut 1
15 106319 Spacer 1
16 106313 Steering Lever R.H. 1
17 106322 Steering Lever L.H. 1
18 106314 Hand Grip 2
19 800057 5/16-18 x 2" Hex Head Cap Screw 4
20 900032 Clevis Pin 2
21 900080 Cotter Pin 2
22 106315 Rod End 2
23 800402 3/8-16 Esna Nut 4
24 106316 Actuating Rod 2
25 106320 Vent Tubing 1/4" O.D. by 17" Length 2
26 900014 Wire Clamp 2
27 106270 Steering Slave Cylinder Assembly L.H. (See Page 32) 1
28 106271 Steering Slave Cylinder Assembly R.H. (See Page 32) 1
29 106256 Spacer Block 1

26




LT




TIRES & MOUNTING

Model 1100 & 1400
REF. | PART NO.
NO. NO. DESCRIPTION REQ'D.
1 102500 Tire Assembly - L.H. (Not Shown) 3
102501 Tire Assembly - R.H. 3
2 900400 5/16-18 Heavy Esna Nut 18

28







30

FLOOR & FRONT SEAT

Model 1100 & 1400
REF.} PART NO.
NO. NO. DESCRIPTION REQ'D.
1 101200 Floor Board 1
2 101130 Seat Support 1
3 106318 Floor, Seat Support 1
4 101322 Rod Guide 2
5 900420 3/8-16 Wing Nut 1
6 900402 3/8-16 Esna Nut 1
7 106285 Spacer 1
8 900406 5/16-18 Nylok Nut 6
9 101106 Seat, Front 1
10 900066 5/16-18 x 3/4" Elevator Bolt 3
1 900063 Neoprene Washer 3
12 800413 Acorn Nut 1
13 101135 Screen 1
14 900067 Rivet 10
15 800522 ##10 Flat Washer 10
16 9800528 3/8" 1.D. x 2-5/16" 0.D. x 11 Ga, Flat Washer 2
17 800059 3/8-16 x 4" Round Head Machine Screw (Grade 8) 1

E'r&', .



1€




STEERING SLAVE CYLINDER ASSEMBLIES (106270 L.H., 106271 R.H.)

Model 1100 & 1400

REF. | PART NO.
NO. NO. DESCRIPTION REQ'D.
12 106252 Steering Slave Cylinder L.H. (Not Shown) 1
12 1062563 Steering Slave Cylinder R.H. 1
3 106251 Piston 1
4 910037 Seal 1
5 800122 Tube Fitting 1
6 900132 Bleeder Fitting 1
7 800133 Elbow 1
BRAKE SLAVE CYLINDER ASSEMBLY (108340 R.H.)
Model 1100 Only
1 108331 Brake Slave Cylinder R.H. 1
2 108330 Piston 1
3 910036 Seal 1
4 800122 Tube Fitting 1
5 900120 Tube Fitting 1
BRAKE SLAVE CYLINDER ASSEMBLY (108341 L.H.)
Model 1100 Only
1 108330 Piston 1
2 910036 Seal 1
3 800122 Tube Fitting 1
4 108332 Brake Slave Cylinder R.H. 1
5 900133 Elbow 1
6 900132 Bleeder Fitting 1

32




ge




STEERING MASTER CYLINDER ASSEMBLY (106233)

Model 1100 Only
REF. | PART NO.
NO. NO. - DESCRIPTION REQ’'D.
1 106232 Steering Master Cylinder 2
2 106229 Spring 1
3 106230 Piston 1
4 910036 Seal 2
5 1062256 End Cap 1
6 900126 Plug 1
7 900122 Tube Fitting 1
STEERING MASTER CYLINDER ASSEMBLY (106321)
Model 1400 Only
1 106232 Steering Master Cylinder 2
2 106229 Spring 1
3 106230 Piston 1
4 910036 Seal 2
5 108302 End Cap 1
6 800126 Plug 1
7 900120 Tube Fitting 1
BRAKE MASTER CYLINDER ASSEMBLY (108300)
Model 1100 Only
1 108301 Brake Master Cylinder 1
2 106229 Spring 1
3 106230 Piston 1
4 910036 Seal 2
5 108302 End Cap 1
6 900126 Pipe Plug 1
7 900121 Tube Fitting 1
8 108350 Parking Valve 1
9 900336 1/8" Pipe Plug 1

34

Reng ',f‘i



STEERING MASTER CYLINDER ASSEMBLY (106233)

Model 1160 Only
REF. | PART NO.
NO. NO. - DESCRIPTION REQ’'D.
1 106232 Steering Master Cylinder 2
2 106229 Spring 1
3 106230 Piston 1
4 910036 Seal 2
5 106225 End Cap 1
6 800126 Plug 1
7 800122 Tube Fitting 1
STEERING MASTER CYLINDER ASSEMBLY (106321)
Model 1400 Only
1 106232 Steering Master Cylinder 2
2 106229 Spring 1
3 106230 Piston 1
4 910036 Seal 2
5 108302 End Cap 1
6 800126 Plug 1
7 800120 Tube Fitting 1
BRAKE MASTER CYLINDER ASSEMBLY (108300)
Model 1100 Only
1 108301 Brake Master Cylinder 1
2 106229 Spring 1
3 106230 Piston 1
4 910036 Seal 2
5 108302 End Cap 1
6 800126 Pipe Plug 1
7 800121 Tube Fitting 1
8 108350 Parking Valve 1
9 900336 1/8" Pipe Plug 1

34




/

-~
O o 4 ‘
O @@ @G@(—_%_Wé@

O 2 ‘ . ‘ 5
O
J @@@@@@@@@@@@@«@@@@@@@@

35



MISCELLANEOUS & OPTIONAL EQUIPMENT

REF. | PART NO.
NO. NO. DESCRIPTION REQ’'D.
1 109221 Gel Coat, Red
2 109231 Gel Coat, White
3 109251 Gel Coat, Yellow
4 109800 Trailer Assembly
5 109810 Tonneau Cover Assembly
6 109815 Spray Bomb, White
7 109816 Spray Bomb, Red
8 109817 Spray Bomb, Yellow
9 109820 Windshield Assembly
10 800530 Brake Bleeding Gun
1 900603 Epoxy Kit

36




